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TEST REPORT

CLI ENT : I NTERFACE AUSTRALI A PTY LTD TEST NUMBER : 7-568344- AN
PO BOX 158 | SSUE DATE  : 25/08/2009
HORSLEY PARK NSW 2175 PRI NT DATE : 10/08/2012

ORDER NUMBER : 24822

SAMPLE DESCRIPTION dients Ref: "Dot Conml WW
Tufted | oop pile carpet tile
Nom nal conposition: 100% sol uti on dyed Nyl on on a G asbac
backi ng
Nom nal mass: 746g/ n2 Col our: Brown/ Bl ack

AS/ NZS 3837: 1998 Met hod of Test for Heat and Snpke Rel ease Rates
for Materials and Products Using an Oxygen
Consunption Cal ori meter

Resul ts: -
Speci nmen
2 3 Mean
Aver age Heat Rel ease
Rat e 126.5 116.8 122.2 121.8 kW n2

Aver age Specific
extinction area 273.8 260.0 292.4 275.4 n2/ kg
(according to Specification Cl.10 of the Building Code of Australia)

BCA Cl assification: -
Group dassification 4 4
(according to Specification A2.4 of the Bui | di ng Code of Australia)
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Test orientation: Horizontal

Speci nen
2 3 Mean
I rradi ance 50 50 50 50 kW n
Exhaust flow rate 24 24 24 24 I/s
Time to sustained flam ng 28 33 33 31 S
Test duration 411 444 447 434 S

Heat rel ease rate curve on attached sheets which formpart of this report

Peak heat rel ease

after ignition 528.0 498. 1 519.5 515. 2 kW n2
Aver age heat at 60s 373.8 363. 9 369. 6 369. 1 kW n2
Rel ease rate at 180s 231.2 221.1 229.9 227.4 kW n2
After ignition at 300s 156.8 15285 159.5 156. 3 kW n2
Total heat rel eased 48. 2 48.0 50. 7 49.0 M/ 2
Aver age effective heat

of conbustion d7-H 16. 4 17.5 17.1 M/ kg
Initial thickness 17.0 17.0 17.0 17.0 nm
Initial mass 97.2 98. 4 96. 9 97.5 g
Mass renmi ni ng 72.8 72.4 7491 v/ g
Mass per cent age

pyrol ysed 25.1 26.4 26.6 26.1 %
Mass | oss 24.4 26.0 25.8 25. 4 g
Average rate of mass

| oss 7.2 il il 7.0 Tad g/nR.s

Sanpl es were | oose laid onto a substrate of 10mmthi ck pl asterboard prior
to testing

These test results relate only to the behavi our of the product under the
conditions of the test, they are not intended to be the sole criterion for
the assessnent of performance under real fire conditions
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